MOUNTAIN PASS UTILITY COMPANY (MPUC)

SADDLEBROOKE RANCH WATER RECLAMATION PLANT EXPANSION
TUCSON, AZ

CAG 208 WATER QUALITY MANAGEMENT PLAN AMENDMENT

DRAFT

March 2024

CAG 208 ID #2023-01

Prepared for:

MOUNTAIN PASS UTILITY COMPANY
9532 EAST RIGGS ROAD

SUN LAKES, AZ 85248
480.895.4244

Previous Amendments:

This CAG 208 Plan Amendment to the Saddlebrooke Ranch WRP supersedes the
“Mountain Pass Utility Company - Phase 1, November 2000” CAG 208 Plan Amendment

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 i



TABLE OF CONTENTS

SECTIONS

1.0 INTRODUGCTION . .uttiiitiiitee st saee e saseesane e sanessanessannesaaneesannesannreannness 1
1.1 ADSErACE e e 1
[...]
Groundwater flow direction in the project
in the project area is approximately 373 fe

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 2



2.0 PROJECT DESCRIPTION

2.1 OVERVIEW
2.1.1 Service Area

The CAG Section 208 Water Quality Management Plan (CAG Regional Plan) categorizes Mountain
Pass Utility Company (MPUC) as a Wastewater Management Utility (WMU) in which exclusive rights
to plan for wastewater services is held within its Certificate of Convenience and Necessity (CC&N)
only. The CC&N is the Service Area for WMU as defined within the CAG nal Plan.

The Saddlebrooke Ranch WRP is in Pinal County, approximately o orthwest of Oracle

Junction and 22 miles north of Tucson along Highway 77. The S |ludes approximately
2,500 acres of development northeast of the WRP. A map ndary is provided
in Appendix G.
There is intent for future expansion of the Service Are urrent boundary within the next
he west for a total of 2,930 acres.

igger another CAG 208 Plan

20 years. The potential expansion would include 430 acr
MPUC understands that future expansion ervice Area

Amendment.

2.1.2 Facility Ownership

The Saddlebrooke Ranch
by Section 208(c)(2) of
the WRP is located.

d by MPUC. MPUC maintains authority required
ent this plan. MPUC owns the land in which

The Sado ncludes wastewater treatment facilities that provide preliminary,
and solids handling facilities. The current treatment process consists
at is equipped with a comminutor, splitter box, package BPU and
clarifier, tertiary dis@ , ultraviolet (UV) disinfection, and effluent pump station.

Currently, the solids generated at the WRP are hauled offsite for dewatering. The liquid sludge is
removed from the WRP clarifier and transported directly to the Butterfield Station Landfill.

The proposed WRP expansion would consist of a new bypass vault at the headworks, an additional
BPU and clarifier, a new post equalization basin and discharge vault, and a new dewatering building.
As per the proposed improvements, solids would now be dewatered on-site utilizing a new
centrifuge dewatering system.

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 3



The effluent pumps supply the golf course impoundment lake and Saddlebrooke Ranch Golf Club
with B+ reclaimed water for turf irrigation. The effluent pump station is also equipped with an
overflow to the AZPDES discharge if the pumps are out of operation. The AZPDES discharge is an
outfall adjacent to the property which directs flow to an unnamed tributary of Big Wash, during
emergency.

2.1.4 Build Out Capacity

The Saddlebrooke Ranch WRP is currently permitted through the ADEQ Aquifer Protection Permit
(APP) Program to produce up to 0.249 MGD. This Plan Amendment is progl®sing a 0.747 MGD build-
out capacity for the WRP.

Table 1. Facility Capacity

Water Reclamation Plant Ranch WRP
208 Planned Capacity, MGD
Aquifer Protection Permit Capacity, MGD

Current Constructed Capacity, MGD

Next Phase Capacity, MGD 0.249

Next Phase Total Capacity, MGD 0.498

Ultimate Buildout Capacity, MGD 0.747
2.1.5 Stakeholders and Neighborin
Below are the identified sta lan Amendment process for the Saddlebrooke
Ranch WRP. The purpo : i vide comments and/or input that is focused
on the technical aspects amendment proposal to identify any potential
issues prior to movj

[ ]

Per the CA agement Plan (2016), Section 5-6, Stakeholder Meeting(s): “If a
stakeholder do a ‘Letter of Support or No Objection’ or a ‘Letter of Objection’

received by CAG w B days (60 days for ASLD) from the initial stakeholders meeting, they forfeit

their opportunity to object as a stakeholder and allow the applicant to move forward in the

process.” Stakeholder Letters can be reviewed in Appendix C. The Arizona State Land Department
(ASLD) was initially identified as a Stakeholder but elected to not issue a letter.

2.2 BOUNDARY & LEGAL DESCRIPTIONS
2.2.1 Facility Address

The Saddlebrooke Ranch WRP is located at 59283 East Egret Trail, Oracle, Arizona.

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 4



2.2.2 Legal Description

The Saddlebrooke Ranch WRP is located in Township 10 South, Range 14 East, Section 7. The WRP
Service Area includes two full sections and five partial sections. Appendix G shows the Service Area
for the WRP. The following table illustrates the sections served by the WRP.

Table 2. Sections Served by Saddlebrooke Ranch WRP

Township / Range Section Portion Served
T10S R14E 4 N 7%
T10S R14E 5 Full

T10S R14E 7 SE
T10S R14E 8
T9S R14E 32
T9S R14E 33
T9S R14E 34

2.3 CURRENT & FUTURE CONDITIONS

2.3.1 Population

The Maricopa Association of Government activities to produce

socioeconomic projections for population, o ployment for Pinal County. The

data is then reported to the Stateof Arizona d as the"State’s official estimates and

Data receiy, in Table 3 and compared to developer projections. Due to the
large di growtWpatterns, developer data was chosen based on consistent
sales patté th rates over the previous 15 years. Projections assume an occupancy

Table 3 indicates that
every year. Projected growth rates are predicted to be much slower, with annual growth between
3% and 6%.

owth was rapid over the first decade, with an average of 32% annual growth

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 5



Table 3. Population Projection for Service Area

Year State Data Population Developer Data
Source: MAG MAZ Dwelling Units Population
219010 (single family) (2 people per unit)

Actual

2010 N/A 70 140

2015 N/A 411 822

2020 N/A 1,160 2,320

2022 N/A 1,490 2,980

Projected

2025 5781 1,700 3,400

2030 7677 2,300 4,600

2035 8365 2,900 5,800

2045 8905 8,200
Build Out (2062) 8944 12,400

2.3.2 Land Use

The Maricopa Association of Governments (MAG) Land lorer was utilized to obtain existing
ervice Area. The MAG Land Use

Explorer includes data from Maricopa and Rilnal*€ i i ished as of 2020.

and projected future land use for the Sadd ooke Ranch

isting & Future Projections

Future Projections
Area, % of Total Area, Acres Area, % of Total
18.2% 1,500 60.0%
0.1% 3 0.1%
1.8% 150 6.0%
10.3% 847 33.9%
Undeveloped 69.6% 0 0.0%
Total 2,500 100% 2,500 100%

2.3.3 Wastewater Flows

Metered Flow Records

Table 5 illustrates observed flow records for flows at the Saddlebrooke Ranch WRP for the year
2023. The current capacity of the Saddlebrooke Ranch WRP is 0.249 MGD. The max hour capacity is
1.0 MGD while the max day capacity is 0.5 MGD.

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 6



Table 5. Saddlebrooke Ranch WRP Existing Wastewater Flow Rates

Parameter Value
Range of Flow, MGD 0.087 -0.150
Max Month, MGD 0.137
Min Month, MGD 0.103
Max Day, MGD 0.150
Min Day, MGD 0.087

Future Flow Projections

Future flow projections are based on dwelling unit estimations based aster planned growth.

Projections are also based on influent records from 2017 to 2022. rage daily flow per person

is 40 gallons. See Table 6.

Table 6. Saddlebrooke Ranch WRP W

ater Flow Projec

Year Dwelling Uni age Daily Flow
(single famil MGD
2025 1,700 0.136
2030 0.184
2035 0.232
2045 0.328
Build Out (2062) 0.496
*Average Daily F i i people per home) x 40 gallons per person

The intent of this Plan A

The master pl e Ranch Master Sewer Report”, completed by B & R Engineering
(2006), addresses
addresses design crité

r collection system for the development through buildout. The report

a to determine design flows and gravity line limitations, and gravity line
sizing. According to the report, a network of gravity lines will convey sewage flow to the WRP,
located at the southwest corner of the project, and no lift stations are required. The natural
topography of the project slopes from northeast to southwest at 1 to 2% and pipe sizes range from
8-inch to 18-inch.

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 7



3.0 WASTEWATER TREATMENT FACILITY

3.1 TREATMENT FACILITY DESCRIPTION
3.1.1 Physical Address / Legal Description

The Saddlebrooke Ranch WRP is located at 59283 East Egret Trail, Oracle, Arizona in Township 10
South, Range 14 East, Section 7 SE 1/4.

3.1.2 Flow Rates

in Table 7. The
e next phase of the

Influent flow rates based on wastewater flow records for 2023 are
Saddlebrooke Ranch WRP is currently designed to treat up to O
facility, which will add an additional 0.249 MGD of capacity i nd is anticipated to
be online by 2025. The expansion will increase the treat

Table 7. Saddlebrooke Ranch WRP

Parameter
Range of Flow, M
Max Month, MG
Min Month, MGD
Max Day, MGD

Min
A summary of flow projé€tions is sh e methodology for calculating these
projections was include ctj
add ke Ranch WRP Wastewater Flow Projections
Dwelling Units Average Daily Flow
(single family) MGD
1,700 0.136
2,300 0.184
2,900 0.232
2045 4,100 0.328
Build Out (2062) 6,200 0.496

3.1.3 Sewage Acceptance

The Saddlebrooke Ranch WRP receives 100% domestic sewage. The facility does not accept septic
waste and there is no plan to accept septic waste in the future.

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 8



3.2 SEWAGE COLLECTION SYSTEM
3.2.1 Sewer Works Infrastructure

The Saddlebrooke Ranch WRP collection system includes a network of gravity sewer collection
pipes. Gravity sewer mains range from 8-inches to 18-inches in diameter. The sewer collection
system does not include any lift stations or force mains.

3.2.2 Treatment Process

udge facility designed to
it. The WRP was also

he Saddlebrooke Ranch
ies. The following is a

The existing Saddlebrooke Ranch WRP includes a two-stage BNR activa
meet permit limitations as described in the facility APP and AZPDES
designed to meet RWQS for Class B+ effluent. With the expansio
WRP will consist of preliminary, secondary, tertiary, and soli
description of each facility.

Bypass Vault (proposed)

A bypass vault will be added with the propgsed improvem Influent will flow into the bypass

vault prior to the influent pump station. uipped with a Muffin Monster in-
line grinder for pre-treatment. A redundan ck is also included in the event

the Muffin Monster is down for maintenance

Influent Pump Station (exi.

The influent pump statio h two 7.5 hp submersible solids handling pumps

and two VFD-co ps. Water is pumped to the splitter box.

The splitter i gravity flow into the BPUs. Flow enters from the bottom and flows
s that are isolated with slide gates. A total of four outlets are available,
one of which is in of on and directs flow into the existing BPU. A second chamber will become

operational with the addition of a second BPU.

BPU (existing)

The BPU, aerobic sludge digester (ASD) and clarifier is a circular all-in-one unit with the biological
processes and ASD in outer segments, and a circular clarifier in the middle. The unit is constructed
as a package treatment plant complete with baffles, airlifts, mixers, and other required components.
The combined volume of each BPU is 0.5 MG. The BPU uses the modified Ludzak Ettinger (mLE)
flow-through activated sludge process to achieve the required nitrate limits specified in the APP. The

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 9



multi-stage centrifugal blowers located west of the BPUs provide compressed air for the treatment
process.

Dewatering (proposed)

An on-site solids handling system will be added with the proposed improvements. Settled sludge will
be pumped to a centrifuge where polymer will be added to the sludge stream for thickening.
Dewatered solids will be discharged to a storage bin to be hauled off-site. Water removed during
the process will be returned to the treatment system.

Post Equalization Basin (proposed)

the post equalization basin where a modulating val
processes.

Tertiary Filtration (existing)

The tertiary filter is a disc filter which contai oth discs. Effluent flows inside the

disinfection throug
discharges to the AZPB

meters. Influent flow is not metered. Daily reclaimed water and
S outfall are measured separately and reported to ADEQ.

Effluent Pump Station (existing)

The effluent pump station consists of a concrete wetwell with duplex 10 hp vertical turbine pumps.
The effluent pumps provide B+ reclaimed water to Saddlebrooke Ranch Golf Club for turf irrigation.

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 10



AZPDES Discharge (existing)

The effluent pump station is equipped with an overflow to the AZPDES discharge if the pumps are
out of operation. The discharge consists of a an 18-inch effluent line that flows to Big Wash, which is
adjacent to the property.

Standby Generator (existing)

A 350 kW, 480V, 3-phase diesel fuel generator provides standby power to the WRP when the utility
power is out of service.

3.2.3 Products

Effluent

eting Class B+'RWQS. This level
he facility. Furthermore, the WRP
must also meet effluent limits in accordance with the fac PDES permit which sets limits to

ensure discharges do not cause or contrib f an applicable water quality

standard when discharging to an unname

Sludge

Currently, sludge produceha ch WRP is hauled off-site to the Saddlebrooke
Wastewater Treatment 8 AZ0022853, where it is treated and dewatered
prior to disposal at an auth® andfill. Withthe proposed expansion, Class B sludge produced by

be dewatered on-site using centrifuge dewatering technology.

Maricopa, A
Phone: (866) 909-4458

3.3 EFFLUENT MANAGEMENT
3.3.1 Overview

Currently there are three disposal methods for effluent from the Saddlebrooke Ranch WRP: lake
impoundment, reuse at the golf course, and flow directed to an unnamed tributary of Big Wash, a
Canada del Oro tributary (during emergency). In the future, other end users and uses could be

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 11



added to the disposal methods. The effluent pumps supply the Saddlebrooke Ranch Golf Club with
B+ reclaimed water for turf irrigation under APP P-105334 to discharge a maximum of 0.249 MGD.
The pump station is equipped with an overflow to the AZPDES discharge if the pumps are out of
operation. The AZPDES discharge (Permit #AZ0024775) through Outfall 001 consists of an 18-inch
effluent line adjacent to the facility. The unnamed wash leads to Big Wash.

The plan amendment proposes the next phase capacity increase to the Saddlebrooke Ranch WRP
from 0.249 MGD to 0.498 MGD. Ultimate build-out capacity will be 0.747 MGD. Future effluent
management will continue to include the same three disposal methods and may add groundwater

recharging facilities via recharge basins and/or aquifer storage recovery . Recharge facilities

could provide an additional option and flexibility for operators to m increased effluent due to

plant expansion.

3.3.2 Discharge

ocation
Latitude / Longitude
32°34’ 20” N
110°56’ 03" W

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 12



4.0 CONSTRUCTION

4.1 CONSTRUCTION SUMMARY

The existing facility is currently capable of treating the wastewater generated from the adjacent
development. The purpose of the plan amendment is to provide for expanded treatment capacity
and redundancy. The Saddlebrooke Ranch WRP Expansion project has been designed and is ready

for construction.

Table 10. Construction Summary

Phase | Year Capacity | Dwelling Units Treatment
Available Capacity, MGD
1 2035 2,900 0.249
2 2052 4,960 .498
3 2062 6,200

SUNRISE ENGINEERING e SADDLEBROOKE RANCH WRP EXPANSION ¢ 208 PLAN AMENDMENT e CAG 208 ID #2023-01 13



5.0 IMPACT

This plan amendment proposes to increase the capacity of the Saddlebrooke Ranch WRP by adding
another BPU and clarifier for expanded treatment and redundancy. The immediate need is to
[...]
The Saddlebrooke Ranch WRP is located in Township 10 South, Range 14 East, Section 7. The WRP service area
includes two full sections and five partial sections.

Table D-1. Legal Description (Service Area)

Township / Range Sectlor]s -
Full Partial (Approximate)
T10S R14E 5 4 (N%), 7 (SEYa), 8 (N %2, SW ¥4
T9S R14E 32 33(SY), 34 (S4




APPENDIX E

Record of Public Participation

SUNRISE ENGINEERING ¢ SADDLEBROOKE RANCH WRP EXPANSION e 208 PLAN AMENDMENT



APPENDIX F

Communications

SUNRISE ENGINEERING ¢ SADDLEBROOKE RANCH WRP EXPANSION e 208 PLAN AMENDMENT



2 D )| D

D

) ENGINEERING, INC.

CIVIL ENGINEERING + LAND DEVELOPMENT
9666 E. Riggs Road, Suite 118, Sun Lakes, AZ 85248-7404 e (480) 895-0799 ¢ FAX (480) 895-5557

June 10, 2024

Andrea Robles, Executive Director
Central Arizona Governments
2540 W. Apache Trail, Suite 108
Apache Junction, AZ 85120

Re:  Mountain Pass Utility Company SaddleBro ater Reclam@tion Plant

Dear Ms. Robles,
In response to your comments received 6/14Q C es to each comment below:

1. PDF Page 11, within Table 3, regarding ¢ gpulation Source” label of “MAG MAZ
219010.” What is an MAZ? She £ 1

Response: Based on email cg > with Ja88e Ayres at MAG, the TAZ boundary can be
subdivided into smaller {68 whi i®beneficial for the Saddlebrooke Ranch analysis. Refer

2. PDF Page 1 nal comment was not addressed. The original comment was
“Should t 's what the ultimate Build-Out Capacity is?” The Response
Sheet p vas revised but I don’t see any changes (or explanation fi the 0.496 figure

should re e Daily Flow” for Build-out). I'm assuming since this is average daily
i the ultimate capacity (which I now understand is 0.747 MGD).

Response: You are co e ultimate capacity (0.747 MGD) is greater than the build out average daily
flow (0.496 MGD) to provide operational flexibility and to ensure effluent parameters/quality, specified in
the Aquifer Protection Permit (APP), are achieved.

If you have any questions or require additional information, please contact me at 480-883-2120 or
bemmerton@bnraz.com

Sincerely,
B&R Engineering, Inc.

Brent Emmerton

G:\Admin\SR\WWTP\CAG\CAG 2nd comments Response Letter.docx


mailto:bemmerton@bnraz.com

ATTACHMENT A
MAG Correspondence

G:\Admin\SR\WWTP\CAG\CAG 2nd comments Response Letter.docx



Brent Emmerton

From: Jesse Ayers <JAyers@azmag.gov>
Sent: Thursday, January 4, 2024 3:36 PM
To: Brent Emmerton

Subject: RE: Message from AZMAG.gov

Hi Mr. Emmerton,

| can help you with your request. First | have a few questions for you: Are you doing work on behalf of one of our
member agencies? (Cities and towns in Maricopa County and northern Pinal County, including the counties themselves)

How large of an area are you interested in looking at? The TAZ that Saddlebrookg chisinis pretty large:

TAZ:2! A_
Ny

TAZ:2201)

==

TAZ:2186)

.
Casaldel Q)
Highjinks
iTAZ:2368

Oraclef{unction| m

—

| can also offer projections by our MAZ geography, which cuts up the TAZes into smaller pieces:



Oraclefunction
dha

Finally, what years are you interested in besides 2060?
Thanks!

-- Jesse Ayers
-- Socioeconomic Modeling Program
-- Maricopa Association of {

Subject: FW: Message from AZMAG.gov

Hi, Jesse - Can you please help Brent with this request? Thanks
From: SQLService@azmag.gov <SQLService@azmag.gov>

Sent: Thursday, January 4, 2024 10:11 AM

To: Anubhav Bagley <abagley@azmag.gov>

Subject: Message from AZMAG.gov

The message below was sent to you by a visitor to the MAG website.



Name: Brent Emmerton

Email: bemmerton@bnraz.com
Page Sent From: https://gcc02.safelinks.protection.outlook.com/?url=http%3A%2F%2Fazmag.gov%2FAbout-
Us%2FContact-

Us&data=05%7C02%7CJAyers%40azmag.gov%7C2925c98fa0f941a73f0008dc0d703a06%7C0bd2ae09fadb4deb6a3c3c188
4d595b44%7C0%7C0%7C638400022875369123%7CUnknown%7CTWFpbGZsb3d8ey)WIjoiMCAwLjAwMDAILCIQljoiV2Iu

MzliLCJBTil61k1haWwiLCIXVCI6MN0%3D%7C3000%7C%7C%7C&sdata=iCFuocwG5dYm1al6eV4UB8C590Msu7V3%2B2N

glLerZnAQ%3D&reserved=0

Good Morning Anubhav,
I am looking for TAZ level population growth data to 2060 in the area of Saddlebrooke Ranch (Northeast of Oracle

Junction). Could you provide guidance on how | obtain this data?
Thank you,
Brent Emmerton




APPENDIX G

Maps

SUNRISE ENGINEERING ¢ SADDLEBROOKE RANCH WRP EXPANSION e 208 PLAN AMENDMENT



G:\dwgs\SR\SR UTIL\SBR CC&N\Mountain Pass CC&N.dwg

o

26 25
\ 35 36 N 2 35
9
_ g
3 W
CC&N BOUNDARY -
SERVICE AREA 3 2
2 & 1
e
9
SADDLEBROOKE RANCH"WRF
wa)
"X
14 13 15 14

Township 10 Range 14

Oracle Junction

MOUNTAIN PASS UTILITY COMPANY CC&N SERVICE AREA

NTS




- W
BYPASS VAULT

¥

2 T,
e

NEW BPU - 5“0\‘/

" CLARFFIER

4,4 DRAN EXISTING
: \  BIOLOGICAL

ki %5 PROCESSING

5o ®  UNIT (BPU)
Y ¢

.o

o,
Q

NEW POST
EQUALIZATION
BASIN

* NEW POST EQ
DISCHARGE
VAULT

EXISTING UTILITY
TRANSFORMER

-

e’
EXISTING INFLUENT
PUMP STATION

PHASE 3 BIOLOGICAL
PROCESSING UNIT (BPU)

()

o

=
PHASE 3 CLARIFIED o,
WATER LNE =l

LINE

< \>\
-4
p L A
PHASE 4 —

WAS LINE S Y
S ~/
’ /
=S ; TUB OUT FOR
4" SLUDGE DR PHASE 4

¥4 DEWATERING

| A p
. PHASE 3 UV
DISINFECTION |\
:‘1

KT » ¥
XISTING EFFLUENT
~ PUMP STATION

v

DN

PHASE 4 BIOLOGICAL i
PROCESSING UNIT (BPU) e
~ NEW

_~ DEWATERING'
BUILDING

BIOLOGICAL
G UNIT (BPY

BPU WASHDOWN
WATER LINE

ANT REUSE
WATER LINE

EXISTING
CONTROL ROOM

PROPERTY

BOUNDARY

PHASE 4
BLOWER

PHASE 3
BLOWER

EXISTING
BLOWERS

i
PHASE 3
DEWATERING
BUILDING

=

T

=
SCA’LE )
9 ZP 4?
| HORIZ: 17 = 40
), SUNRISE
@ ENGINEERING

1180 N MOUNTAIN SPRINGS PKWY
SPRINGVILLE, UTAH 84663

TEL 801.704.5220
www.xunrise-eng.com

MOUNTAIN PASS UTILITY CO.

SADDLEBROOKE WRP EXPANSION

2022
SITE PLAN
SEI NO.  |DESIGNED |DRAWN CHECKED | SHEET NO. P1
] 08179 EN EN DA 7 of 55

P:\mountain pass utility company\08179 saddlebrook wrp expansion\Design \DWG\08179 — SITE PLAN_v2.dwg Feb 24, 2023 2:05pm alex.maskovich



APPENDIX H

Saddlebrooke Ranch WRP APP & AZPDES Permits

SUNRISE ENGINEERING ¢ SADDLEBROOKE RANCH WRP EXPANSION e 208 PLAN AMENDMENT



Appendix H — Saddlebrooke Ranch WRP Aquifer Protection Permit No. P-105334




STATE OF ARIZONA
AQUIFER PROTECTION PERMIT NO. P-105334
PLACE ID 13097, LTF 53551
SIGNIFICANT AMENDMENT

1.0 AUTHORIZATION

In compliance with the provisions of Arizona Revised Statutes (A.R.S.) Title 49, Chapter 2, Articles 1, 2 and 3,
Arizona Administrative Code (A.A.C.) Title 18, Chapter 9, Articles Tand 2, A,A.C. Title 18, Chapter 11, Article
4 and amendments thereto, and the conditions set forth in this permit, Mountain Pass Utility Company is hereby
authorized to operate the SaddleBrooke Ranch Water Reclamation Plant, 59283 East Phoebe Lane, in Pinal
County, Arizona, over groundwater of the northern portion of the Upper Santa Cruz asin, located inthe
Tucson Active Management Area, in Township 108, Range 14.E, Section 07, NE Ya, SW V4 -of the Gila

and Salt River Baseline and Meridian.

This permit becomes effective on the date of the Water Quality Division ¢ and shall be valid for

the life of the facility (operational, closure, and post-closure penods) , ked pursuant to

A.A.C. R18-9-A213. The permittee shall construct, operate and m .

1. Following all the conditions of this permit mcludmg the desi
referenced below, and

2. Such that Aquifer Water Quality Standards (AWQS) are n
(POC) set forth below or if an AWQS for a pollutant has bee
issuance, that no additional degradation of the aquifer relative to
applicable POC occurs as a result of the disch the facility:

¢ applicable point(s) of compliance
in an aquifer at the time of permit
vollutant and as determined at the

1.1 PERMITTEE INFORMATION

Facility Name: amation Plant (WRP)

Facility Address:
County:

Permittee:
Permittee Addre

wnship 108, Range 14E, Section 07, of the Gila and Sélt River Baseline and
eridian

1.2 AUTHORIZING SIGNATURE

Michael A. Fulton, Director

Water Quality Division

Arizona Department of Environmental Qua xty
f§’ g

Signed this 41 day of fjjv 7 ss{ ,2011

THIS PERMIT SUPERCEDES ALL PREVIOUS PERMITS




AQUIFER PROTECTION PERMIT NO: P-105334
p.20f23

2.0 SPECIFIC CONDITIONS [A.R.S. §§ 49-203(4), 49-241(A)]

2.1 Facility / Site Description [AR.S. § 49-243(K)(8)]

Mountain Pass Utility Company is authorized to operate the SaddleBrooke Ranch Water Reclamation Plant
(WRP) with a design flow of 249,000 gallons per day (gpd). The treatment process includes headworks with
a bar rack screen and comminutor, an influent pump station with flow meter, a package plant with anoxic and
aerobic zones for nitrification/denitrification, an integral clarifier and an aerobic digester, an equalization
basin, an automatic backwash traveling bridge filter, two ultraviolet (UV) disinfection units, an effluent pump
station {for distributing reclaimed water), and a centrifuge (for dewatering sludge on-site). The equalization
basin, an effluent pump station, and a centrifuge will be installed in the future as per Section 3.0, Compliance

Schedule.

Effluent may be discharged by gravity to Big Wash, a tributary to the Cafiada del
Cruz River Basin under a valid AZPDES permit, or used for beneficial purpose
water permit (A.A.C. R18-9 Article 7). The WRP is classified for Class B+

A.A.C. R18-11, Article 3.

Sludge shall be removed from the clarifier and transferred to the aer

in the Upper Santa
er a valid reclaimed
ed water according to

chedule once the dewatering

equipment is installed, the permittee shall manage the dewater: accordance with applicable

federal, state, and local regulations.

During the initial start-up period, lasting not mo : 0,000 gallons per day of
wastewater may be vaulted and hauled off-site to acili ection 4.1, Table L.

The depth to groundwater is approximately 430 feet
groundwater flow is to the southwesg

pertaining to the addition of noise, odor, and
quirement, were approved by the ADEQ
s , and aesthetic controls are for future installation
(when required). According to G ance Schedu]e the 100 foot setback requirement shall apply prior to
the sale of resides i )0 feet of the treatment and disposal components of the sewage

The site i scharging facilities:
Latitude Longitude
32734’ 21" N 110°56' 00" W
Discharge to Big Wash 39" 34 18" N 110756 03" W
(AZPDES outfall)

This significant permit amendment was initiated by the permittee, Mountain Pass Utility Company, for the
purpose of increasing the vault-and-haul provision of the SaddieBrooke Ranch WRP start-up operations from
10,000 gpd to 20,000 gpd, and extending the start-up period for an additional two (2) years.




AQUIFER PROTECTION PERMIT NO. P-105334
: p-30f23

Annual Registration Fee [A.R.S. § 49-242]

The Annual Registration Fee for this permit is established by A.R.S. § 49-242 and is payable to the Arizona
Department of Environmental Quality (ADEQ) each year.  The design flow is 0.249 million gallons per day

(mgd). ,
Financial Capability [A.R.S. § 49-243(N) and A.A.C. R18-9-A203 ] ,

The permittee has demonstrated financial capability under A.R.S: § 49-243(N) and A.A.C. R18-9-A203. The
permittee shall maintain financial capability throughout the life of the facility.. The estimated dollar amount
demonstrated for financial capability was $200,000 for operating costs and $50,000 for closing costs. The
financial capability was demonstrated through Robson Communities, Inc. (RCI), in support of Mountain Pass
Utility Company as per A.A.C. R18-9-203(C)(2).

2.2 Best Available Demonstrated Control Technology [A.R.S. § 49-243 d A.A.C. R18-9-
A202(A)5)]

The W RP shall be designed, constructed, operated, and maintaine erformance
criteria for new facilities with a design flow of less than 250,000

The permittee shall meet the requirements for pretreatmen i itori .A.C.R18-9-
B204(B)(6)(b).

The treatment facility shall not exceed a maximum seepage rate gallons per day per acre for all

containment structures within the treatment wo,

2.2.1 Engineering Design

Engineers, Inc., dated November 10, 2004. The
ndment to add noise, odor, and aesthetic controls
oldman, P.E., and Water 3 Engineering, Inc., dated

2.2.4 Operational

1. Permittee shall maintain a copy of the up-to-date Operations and Maintenance Manual at the WWTP
site at all times, and the manual shall be available upon request during inspections by ADEQ

personnel,

2. The pollution control structures shall be inspected for the items listed in Section 4.2, Table III -
FACILITY INSPECTION (OPERATIONAL MONITORING).

3. If any damage of the pollution control structures is identified during inspection, proper repair
procedures shall be performed. All repair procedures and material(s) used shall be documented on
the Self-Monitoring Report Form submitted quarterly to the ADEQ Water Quality Compliance

Section.




AQUIFER PROTECTION PERMIT NO. P-105334
p-40f23

2.2.5 Reclaimed Water Classification
[A.A.C. R18-9-703(C)(2)(a), A.A.C. R18-11-303 through 307]

The treatment facility is rated as producing reclaimed water meeting the Class B+ Reclaimed Water
Quality Standards (A.A.C. R18-11, Article 3) which may be used for any allowable Class A, B, or C
use under a valid reclaimed water permit (A.A.C. R18-9, Article 7).

2.2.6 Certified Areawide Water Quality Management Plan Conformance
[A.A.C. R18-9-A201(B)(6)(a)]

Facility operations must conform to the approved Certified Areawide Water Quality Management Plan
according to the 208 consistency determination in place at the time of permit issuance.

2.3 Discharge Limitations [A.R.S. §§ 49-201(14), 49243 and A.A.C. R18-9

3. The permittee shall operate and maintain all permitted fac event unauthorized discharges
pursuant to A.R.S. § 49-201(12) resulting from failure or by of applicable BADCT poliutant
vertoppmg (e.g., exceeding the
maximum storage capacity, defined as a flu
impoundment), of basins, lagoons, impound . i berm breaches, accidental
spills, or other unauthorized discharges. ’

POCH Latitude Longitude

32°34°22°N | 110°56° 13”7 W

ot required at the point of compliance well, until the flow rate exceeds 247,500

gpd, as a monthly averagg, as per Section 3.0, Compliance Schedule.

The Director may amend this permit to require installation of wells and initiation of groundwater monitoring
at the POC or to designate additional points of comphance if information on groundwater gradients or
groundwater usage indicates the need.

'Liner failure in a single-lined impoundment is any condition that would result in leakage exceeding 550 gallons
per day per acre.




AQUIFER PROTECTION PERMIT NO. P-105334
p-Sof23

2.5 Monitoring Requirements [A.R.S.§ 49-243(K)(1), A.A.C. R18-9-A206(A)]

All monitoring required in this permit shall continue for the duration of the permit, regardless of the status of
the facility. All sampling, preservation and holding times shall be in accordance with currently accepted
standards of professional practice. Trip blanks, equipment blanks and: duplicate samples shall also be
obtained, and Chain-of-Custody procedures shall be followed, in accordance with currently accepted
standards of professional practice. ‘The permittee shall develop a site-specific Quality Management Plan
(QMP) which describes the sample collection and analysis procedures to ensure that the result of work
performed under this permit will satisfy the data quality objectives of the permit. The permittee shall be
responsible for the quality and accuracy of all data required by this permit. If a third party collects or
analyzes samples on behalf of the permittee, the permittee shall obtain a copy of the third party site-specific
QMP. The permittee shall consult with the most recent version of the ADEQ QMP and Title 40, PART 136
of the Environmental Protection Agency’s Code of Federal Regulations (CFR) fi idance in this regard.
Copies of laboratory analyses and Chain-of-Custody forms shall be maintaine e permitted facility.
Upon Request, these documents shall be made immediately available for r by ADEQ personnel.

2.5.1 Pre-operational Monitoring

according to Section 4.2, Table TA. Represe €58 effluent shall be collected at the point
of discharge from the ultravioleggdisinfection

On aroutine basis, tI i e feclaimed water parameters listed under Section 4.2,